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NTNV-n77(3700-3980)-PC3-30-70-L-DF T-QPSK-Edge_1RB_Left- NTNV-n77(3700-3980)-PC3-30-70-L-DFT-QPSK-Edge_1RB_Left-
1000-3000-PASS 3000-6000-PASS
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NTNV-n77(3700-3980)-PC3-30-70-M-DFT-BPSK-Edge_1RB_Left NTNV-n77(3700-3980)-PC3-30-70-M-DF T-BPSK-Edge_1RB_Left
-30-1000-PASS -1000-3000-PASS
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NTNV-n77(3700-3980)-PC3-30-70-M-DFT-QPSK-Edge_1RB_Left
-6000-26000-PASS

RefLevel 0.00dBm  Offsct 1.22.d8 ® RBW 1 kHz saL
15 @ VBW 3kHz Mode Sweep

. A 2048 @ SWT Count5/5

-90 dBnr

1
P A A b e b ot b I i N,M i L ]
9.0kHz. 1001 pts. 14.1 kHz/ 150.0 kHz

NTNV-n77(3700-3980)-PC3-30-70-H-DFT-BPSK-Edge_1RB_Left
-0.009-0.15-PASS

RefLevel 2500dBm  Offset 921 B * RBW 1 MHz saL
. A 3545 @ SWT

15 ® VBW 3 MHz_Mode Sweep Count 5/5

3.0GH: 10001 pts

300.0 MHz/ 6.0GHz
ey NN 5 PR
11:51:45 ¥ 06/18/2025

NTNV-n77(3700-3980)-PC3-30-70-M-DF T-QPSK-Edge_1RB_Left
-3000-6000-PASS

RefLevel 1000dBm ~ Offset 11.90dB @ RBW 1 MHz saL
. A 2048 @ SWT

15 & VBW 3 MHz _Mode Sweep

26.0GH: 30001 pis 4 GHz/ 0.0GHz
T
11:52:10 ¥ 06/18/2025

NTNV-n77(3700-3980)-PC3-30-70-M-DF T-QPSK-Edge_1RB_Left
-26000-40000-PASS

NTNV-n77(3700-3980)-PC3-30-70-H-DF T-BPSK-Edge_1RB_Left-
0.15-30-PASS



CVC Testing Technology (Shenzhen) Co., Ltd.

Test Report No.: FCCSZ2025-0044-RF5-A9 Page 156 of 199

s6L
Count 5/5

saL RefLevel 2500dBm  Offset 674 B * RBW 1 MHz
. A 3548 @ SWT 15 ® VBW 3 Mz _Mode Sweep

RefLevel 2500dBm  Offset 438 0B * RBW 100kHz
. 15 ® VBW 300 kHz _Mode Sweep

3545 @ SWT

30.0 MHz 20001 pts 97.0 MHz/ 1.0GHz J 1.0GHz 10001 pts 200.0 MHz/ 3.0GHz
fey NN G0 resy soess
11:52:59 L¥F 06/18/2025

NTNV-n77(3700-3980)-PC3-30-70-H-DF T-BPSK-Edge_1RB_Left-

11:52:50 ¥ 06/18/2025

NTNV-n77(3700-3980)-PC3-30-70-H-DFT-BPSK-Edge_1RB_Left
-30-1000-PASS 1000-3000-PASS

Reflevel 2500dBm  Offset 9218 ® RBW 1 MHz sal Reflevel 1000dBm  Offset 17.57 0B  RBW 1 Mz
- A 3508 @ SWT 15 ® VBW 3 Mz Mode Sweep Count 5/5 - nt 2008 @ SWT 15 & VBW 3 Wz _Mode Sweep Count 5/5
ce; Avg
1.3 d 74
o0 1588000
0
10
odbrr——4 —— L L fm
1 - o, | NA
7 S . W e s
ikt et
3.06H: 70001 pts 300.0 MHz/ 60GH: 50GH: 30001 pts 20GH/ 26.06Hz
resty e s Redy I o 061
11:53:19 EF  06/18/2025

NTNV-n77(3700-3980)-PC3-30-70-H-DFT-BPSK-Edge_1RB_Left NTNV-n77(3700-3980)-PC3-30-70-H-DFT-BPSK-Edge_1RB_Left-
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-26000-40000-PASS -0.009-0.15-PASS
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NTNV-n77(3700-3980)-PC3-30-80-L-DF T-BPSK-Edge_1RB_Left- NTNV-n77(3700-3980)-PC3-30-80-L-DFT-BPSK-Edge_1RB_Left-
3000-6000-PASS 6000-26000-PASS
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